
HARDWARE PACK

1

4 NO.10-24UNC Flange Nut
1 1

TOOLS NEEDED FOR ASSEMBLY

• #2 Phillips screwdriver (long and short)

• 1/4” Slotted screwdriver (long and short)

• Adjustable wrench

• Pliers

Caution:
Sheet metal can cause injury. Wear gloves when installing the grill.

1/4”-20UNCx50 Screw
X 2

1/4”-20UNCx38 Screw
X 6

1/4’’-20UNCx16 Screw
X 34

4 5 6
1/4’’-20UNC Screw

X 4
NO.10-24UNC x13 Screw

X 15
ST4.8X10 Tapping Screw

X 2

7 8 9
NO.8-32 X 3/8, Philips Flat Head

X 3
ST4.2X10 Tapping Screw

X 14
Rubberized Washer

X 10

BEFORE ASSEMBLING THIS BARBECUE, READ THE INSTRUCTIONS CAREFULLY.
Assemble the barbecue on a flat, clean surface. Grill is heavy. Two people are 
recommended to assemble this barbecue.

No. Description Part Number Qty.

1 1/4"-20UNCx50 Screw 20120-13050-250 2
2 1/4"-20UNCx38 Screw 20120-13038-250 6

3 1/4''-20UNCx16 Screw 20120-13016-250 34

4 1/4’’-20UNC Screw G353-0014-9000 4

5 NO.10-24UNC x13 Screw 20124-10013-250 15

6 ST4.8X10 Tapping Screw 22500-48010-810 2

7 NO.8-32 X 3/8, Philips Flat Head 20332-08010-250 3

8 ST4.2X10 Tapping Screw 22500-42010-137B 14

9 Rubberized Washer G501-0054-9100 10

10 1/4”-20UNC Flange Nut 31220-13000-250 4

11 NO.10-24UNC Flange Nut 31224-10000-250 1
12 Wheel Lock Pin G350-0026-9000 1



PARTS LISTG36323

2

Item No. Qty. Description Part No.

AA 1 Top Lid Assembly G363-6200-01

AA1 1 Top lid Left side panel G532-0002-01

AA2 1 Top lid Right side panel G532-0003-01

AB 1 Lid Handle G363-0005-0A

AC 1 Thermometer G363-0035-01

AD 1 Thermometer Bezel G532-0006-01

AE 2 Screw, Top Lid G466-0007-01

AF 2 Lid Bumper, Front G527-0002-02

AG 2 Lid Bumper, Rear G303-0038-01

BA 1 Burner Box Assembly G363-3100-01

BB 2 Main Burner G532-K200-01

BC 1 Carryover Assembly G354-0024-01

BD 2 Heat Distribution Plate G532-0016-01

BE 1 Grease Channel G363-0012-01

BF 2 Cooking Grate G532-0017-02

BG 1 Cleaning Tool G532-0049-01

BH 1 Warming Rack G363-0013-01

BI 1 Match Holder G501-0068-01

BJ 1 Grease Channel Shield G532-0063-01

BK 2 Main Burner Brace G466-0047-01

BL 1 Griddle G532-0088-01

CA 1 Manifold Assembly G363-6500-01

CB 1 Regulator G363-0033-01

CC 1 Electrode Set, Main Burner G515-0067-01

CD 2 Control Knob G532-3600-01

CE1 1 Electronic Ignition Assembly G532-0019-0A

CE2 1 Ignition Battery Cover G532-0019-02

CE3 1 Instastart™ Ignition Button G532-0082-01

CE4 1 Ground Wire G602-0024-03

CF 2 Knob Bezel G363-0026-01

CG 1 Control Panel G363-0034-01

CH 1 Door Support Rail G363-5400-01

CI 1 Grease Cup, Burner Box G416-0015-01

CJ 2 Grease Cup Rails G466-0034-01

CK 1 Upper Back Panel G363-0037-01

CL 1 Heat Shield G363-0016-01

Item No. Qty. Description Part No.

DA 2 Side Shelf Table G363-7200-01

DB 1 Side Shelf Fascia, Left G363-7300-01

DC 1 Side Shelf Table Rear Brace, 
Left

G363-1000-02

DD 1 Side Shelf Fascia, Right G363-7500-01

DE 1 Side Shelf Table Rear Brace, 
Right

G537-1100-01

DF 2 Support bracket A, side shelf G363-1300-01

DG 2 Support bracket B, side shelf G363-1400-01

DH 2 Side Shelf Extension Table G537-1200-01

DI 1 Grease Cup Holder, Flare-Free G532-0031-02

DJ 1 Grease Cup, Flare-Free G532-0031-02

EA 1 Cart Side Panel, Left G363-6800-01

EB 1 Cart Side Panel, Right G363-6900-01

EC 1 Door Assembly G363-5800-01

ED 1 Door Handle G363-0019-02

EE 1 Bottom Shelf G363-6600-01

EF 2 Locking Castor G350-0023-01

EG 2 Castor G350-0024-01

EH 1 Door Magnet Assembly G527-0037-01

EI 1 Left Heat Shield G363-0038-01

EJ 1 Right Heat Shield G363-0039-01

EK 1 Ignition Box G363-0040-01

F1 1 Hardware Pack G363-B023-01

F2 1 Assembly Manual G363-M023-01

F3 1 Safe Use and Care Manual G363-M023-02

F4 2 Tank Support G362-0060-01

F5 1 Clump Weight G651-0012-01



EXPLODED DIAGRAM FOR G36323

3

BH BG
AE

AA

AD AC

AA2

BF BL

AA1 AB

AF
BK

CC

BE
BD BC

BA

BJ
DC

DA

DH DF

BB

DE

CG DH
DA DG

DF

DG

CE4

CH

BI

DB

CE3

CJ

EH

CK DD

DI

DJ
CL EI EJ

CA

CI

CF

ED CB

CD

F5

EA EB EC

F4

EE

EF

EK

EG

Extras

Hardware
Pack

F1

Safe Use
& Care
Manual

F3

Assembly
Manual

F2

AG


